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Client Pego Group (HK) Company Limited

N

Z 675 #ubk No0.233, Yangshan Road, Yuanzhou Disctrict, Yichun,

Address Jiangxi, 336000, China -
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> go gauge for El4.caps on finished lamps
Description S X

/N

RSB 7006-27F-1
Model/Type

&

Manufacturer

WoEE ; gmE

Serial No. 7 % Asset No.
Kol 3 201562041251

Date of Test Y M D

FE Ml H 3 2015404 /124 H

Date of Receipt Y M D

HEEA:
Approved Signatory

B
% %
Inspected by

K
SR
Tested by

2
/?(

ARSI L AR TN TR RIS VY 2 1635

Address: No.163.Pingyun Rd; West of HuangPu Ave.Guangzhou.Guangdong.China

THEA NG % %5 (The record number) : [2012] % 5 £:S0035

R HIE (Tel.) : 020-38699960,66830999,400-602-0999

¥ (Fax) : 020-38698685 B B4 (Postcode) : 510656

Rt (Website) <: http:// www:grgtest.com HEFlAE (E-mail) : grgtest@grgtest.com
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1. A ST 5 H L AR B3 Pl 2 T K v v A [ B 22 11 (ST
(All'data issued by GRGTest are traced to National Primary Standards and International System of“Unlts(SI) )

20 AR g L S8R A5, (The results are only related to the UUT.)

9

3. KRG BEASMALNE, G RN -
(This report shall not be reproduced except in full’, without the written approval of GRGTest.)

4 AP “PYIRER “Pass”,  “FPARFE“Fail” [ “N/A™U#E “NotApplicable” %

(In the datasheet,"P" represents "Pass" and "F" represents "Fail" and "N/A" represents"Not Applicable".)

5 AR YA I H AR A B (Reference documents for the Test): g »
IEC60061-3-2007 AT JhT 88 B A4S 56 30 1 45 VAN 22 A VE IR 6 — 38 - ¥  (Lamp caps and holders
together with gauges for the control of interchangeability and safety —Part 3: Gauges)

GRGJL.WI-CD-09-801-2011 T Sk XT & 5 Hi A ll #E 75

e
/F
€

6 A< VRS I A R 1) 3= T Eﬁ?ﬁ(Main;Standards of Measurement Used in the Test.):

ey IR % kg EFAT 2] BRFFAE
Description / Model Serial No. Certificate No. Due Date Technique Character

J201409044321-38-

BB X/ID-CI50MXB 08136975 0014 2015-11-21 MPE:+5um
E =
@%&‘ﬁ?%“i”‘m’ﬁ ZH0020 CYY201400646 2015-09-08 (1+L/100)um
ﬂ%‘u\ ErlE L
< MSXP6060 103628 CDIz2014-2733 2015-11-03 En/h T1
& &

7. Kl g5 PR3 451F (Place and environmental conditions of the test) :
Mgt SR A 21 ¢ A B 58 %

Place Temperature Relative Humidity

8./ 1 A I INF ) (] B (Retest interval) : Ve, &I SR A AT 42 S A FH 00 2 R
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RESULTS OF TEST
Wigits: - J201504230967-0001 % 3 e
Report No. Page —of
1. AMREL Je— M PEAG i FFEER
Appearance: Pass =
2 RS N
Dimension measurement:
ey FRAEEER S | P RAERL L
= (mm) (mm) (mth) CPIF)
Size code Specifications: |Measured value Uk=2) Conclusion
L 9.5 9.52 20.02 P
+0.05 5
P 2.822 2.82 0.02 P
-
T 160 ;5 15.987 0.005 P
d 13.89 ;0 13.900 0.005 P
d1 12.29 % ©12.310 0.005 P
0 15 % 15.02 0.02 P
+0.1 \
\Y 125 ) 12.45 0.02 P
0.1
W 270, 2.00 0.02 P
r 0.822 ) 0.82 0.02 P
<
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RESULTS OF TEST
o TR J201504230967-0001 ¥ o4 w4 o
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Detail of thread Right hand thread
Détail du filetage Filet & droite

M,

Lo

&
S
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%&}\bt es:
458 (Conclusion): PRI H £FAH AR ZE Kk
VAR R FANH E P fh bt AN 5 BE e LA S A< 20 4 95 %6 1 ) A 85 AT ko
The expanded uncertainty is given in the report by the standard uncertainty multiplied by the
probability of about 95% when the factor &.
2./ ¥t (Reference document)
JJF 1059.1-2012 I EAH & KLV & R
(JJF 1059.1-2012 Evaluation and Expression of Uncertainty in-Measurement)

(LUFZ D
(The below is blank)






